
Growing foldable wheelchair for challenging environments.

Setting and assembly manual.

RTW



Index

1 	 Settings________________________________________________________ 3-13

	 1.1	 Seat width cross brace_____________________________________________________ 3
	 1.2	 Seat depth by selecting cross brace________________________________________ 4
	 1.3	 Seat depth by moving cross brace size 1-30_ _______________________________ 5
	 1.4	 Seat depth by moving cross brace size 1-35_ _______________________________ 6
	 1.5	 Seat depth by moving cross brace size 1-40_ _______________________________ 7
	 1.6	 Lower leg length___________________________________________________________ 8
	 1.7	 Back height_______________________________________________________________ 9
	 1.8	 Handle / back cane height_ _______________________________________________10 
	 1.9	 Rear wheels_ ____________________________________________________________ 11
	 1.10	Front casters_____________________________________________________________12
	 1.11 Active degree_ _________________________________________________ 13

2 	 Sub assemblies_________________________________________________ 14-19

	 2.1	 Guide lever_ _____________________________________________________________14
	 2.2	 Cross brace bushing______________________________________________________15
	 2.3	 Cross brace___________________________________________________________16/17
	 2.4	 Footrest, left_ ____________________________________________________________18
	 2.5	 Footrest, right____________________________________________________________19

3 	 Final assemblies________________________________________________ 20-29

	 3.1	 Base frame / side frame___________________________________________________20
	 3.2	 Adapter plate / fender bracket_____________________________________________21
	 3.3	 Back cane / back sling____________________________________________________22
	 3.4a	Front caster, 190 x 50 mm_ _______________________________________________23
	 3.4b	Front caster, 140 x 40 mm_ _______________________________________________24
	 3.5	 Footrest__________________________________________________________________25
	 3.6	 Side guards______________________________________________________________26
	 3.7	 Rear wheels_ ____________________________________________________________27
	 3.8	 Wheel locks______________________________________________________________28
	 3.9	 Seat sling_____________________________________________________ 29

4 	 Your notes_____________________________________________________ 30-31

2/32



1 - Settings 1.1 Seat width cross brace

X

X

X

X (2 : 5)

X (2 : 5)

X (2 : 5)

Seat width 30 cm (12“)

Seat width 35 cm (14“)

Seat width 40 cm (16“)

3/32



1.2 Seat depth by selecting cross brace tops1 - Settings

 275  
seat depth 28-33 / 11"-13"

 103  142 

 325 
seat depth 33-38 / 13"-15"

 128  167 

375
seat depth 38-43 / 15"-17"

 153  192 

3225-1220
Cross brace top size 1 
SD 30 cm (12“)

3225-1230
Cross brace top size 1
SD 35 cm (14“)

3225-1240
cross brace top size 1
SD 40 cm (16“)

Seat rail size 1-40

Cross brace tops sizes 30 and 35 cm could be made by cutting seat rail of cross brace top size 1-SD 40

4/32



1.3 Seat depth by moving cross brace size 1-301 - Settings

3225-1220 Cross brace size 1-30

Position Article number Article description Quantity
1 3224-1292 Seat rail rest 4 Pc.

 Seat Depth 28 (11") 

X

 Seat Depth 30 (12") 
 20 

X

 Seat Depth 33 (13") 
 50 

X

X (2 : 5) X (2 : 5)

X (2 : 5)

 Seat Depth 28 (11") 

X

 Seat Depth 30 (12") 
 20 

X

 Seat Depth 33 (13") 
 50 

X

X (2 : 5) X (2 : 5)

X (2 : 5)

 Seat Depth 28 (11") 

X

 Seat Depth 30 (12") 
 20 

X

 Seat Depth 33 (13") 
 50 

X

X (2 : 5) X (2 : 5)

X (2 : 5)

1

5/32



 Seat Depth 33 (13") 

X

 Seat Depth 35 (14") 
 20 

X

 Seat Depth 38 (15") 
 50 

X

X (2 : 5)
X (2 : 5)

X (2 : 5)
 Seat Depth 33 (13") 

X

 Seat Depth 35 (14") 
 20 

X

 Seat Depth 38 (15") 
 50 

X

X (2 : 5)

X (2 : 5)

X (2 : 5)

1 2

Setup seat depth by moving
3225-1230 cross brace size 1-35

Position Part number Description Qty

1 3224-1292 seat rail rest 4
2 3224-1152 spacer 25/50 2

 Seat Depth 33 (13") 

X

 Seat Depth 35 (14") 
 20 

X

 Seat Depth 38 (15") 
 50 

X

X (2 : 5)

X (2 : 5)

X (2 : 5)

1

1.4 Seat depth by moving cross brace size 1-351 - Settings

3225-1230 Cross brace size 1-35

Position Article number Article description Quantity
1 3224-1292 Seat rail rest 4 Pc.
2 3224-1152 Spacer 25 / 50 2 Pc.

2

6/32



1.5 Seat depth by moving cross brace size 1-401 - Settings

3225-1240 Cross brace size 1-40

1

3

Position Article number Article description Quantity
1 3224-1292 Seat rail rest 4 Pc.
2 3224-1152 Spacer 25 / 50 2 Pc.
3 1051-0006 Washer zp, DIN/ISO 125/7089, A6,4 4 Pc.

 Seat Depth 38 (15") 

X

 Seat Depth 40 (16") 
 20 

X

 Seat Depth 43 (17") 
 50 

X

X (2 : 5) X (2 : 5)

X (2 : 5)

spacer 50 spacer 25

 Seat Depth 38 (15") 

X

 Seat Depth 40 (16") 
 20 

X

 Seat Depth 43 (17") 
 50 

X

X (2 : 5) X (2 : 5)

X (2 : 5)

spacer 50 spacer 25

 Seat Depth 38 (15") 

X

 Seat Depth 40 (16") 
 20 

X

 Seat Depth 43 (17") 
 50 

X

X (2 : 5) X (2 : 5)

X (2 : 5)

spacer 50 spacer 25

2

 Seat Depth 38 (15") 

X

 Seat Depth 40 (16") 
 20 

X

 Seat Depth 43 (17") 
 50 

X

X (2 : 5) X (2 : 5)

X (2 : 5)

spacer 50 spacer 25

 Seat Depth 38 (15") 

X

 Seat Depth 40 (16") 
 20 

X

 Seat Depth 43 (17") 
 50 

X

X (2 : 5) X (2 : 5)

X (2 : 5)

spacer 50 spacer 25

7/32



1.6 Lower leg length1 - Settings

 2
8 

(1
1"

) 

 4
1 

(1
6"

) 

 1
2,

5 

 2
5 

In 1,25 cm / 1/2“ increments

8/32



1 - Settings 1.7 Back height

Position D (handle height 86 cm) E (handle height 92 cm)
A 39 cm / 15,5“ 45 cm / 18“
B 31,5 cm / 12,5“ 37,5 cm / 15“
C 30 cm / 12“

E

D

A

B

C

9/32



1 - Settings 1.8 Handle / back cane height

 1
15

 

 1
75

 

 6
0  1

20
 

Low: 86 cm / 34“
High: 92 cm / 36“

Tighten with 3 Nm only!

Tighten with 3 Nm only!

10/32



1 - Settings 1.9 Rear wheels

22" 24"

Setup rear wheels

22“ 24“

 5°  5° 

Left side Right side

Adjustment chamber adapter

11/32



1 - Settings 1.10 Front casters

140 mm x 40 mm / 5,5“ x 1,6“

190 mm x 50 mm / 7,5“ x 2“

3224-1176-007 
Caster fork bushing, long

3224-1173 
Caster fork bushing

Hexagon head screw zp, 931/4014
M12x95, SW19

Hexagon head screw zp, 931/4014
M12x75, SW19

12/32



1 - Settings 1.11 Active degree

Active degree 1

Active degree 2

Active degree 3

13/32



2.1 Guide lever2 - Sub assemblies

Seat width 30

Seat width 35

Seat width 40

Position Article number Article description Quantity
1 1021-0516 Hexagon socket head cap screw zp, DIN/ISO 912/4762, M5x16 2 Pc.
2 3224-1259 Guide lever 2 Pc.
3 1042-0005 Hexagon nut self-locking zp, DIN/ISO 985, M5 2 Pc.

1

2
3

14/32



2 x Left side

2 x Right side

Position Article number Article description Quantity
1 1021-0630 Hexagon socket head cap screw zp, DIN/ISO 912/4762, M6x30 4 Pc.
2 1042-0006 Hexagon nut self-locking zp, DIN/ISO 985, M6 4 Pc.
3 3224-1293 Cross brace bushing 4 Pc.

1

2 - Sub assemblies 2.2 Cross brace bushing

2

3

15/32



2 - Sub assemblies 2.3 Cross brace

3

1

1

2

2

3

3

3

4

5

6

8

8

9

15

16

10

11

12
13

14

17

16

18

7

7

16/32



2 - Sub assemblies 2.3 Cross, brace

Position Article number Article description Quantity

1 1021-0630 Hexagon socket head cap screw zp, DIN/ISO 912/4762, M6x30 4 Pc.
2 3224-1293 Cross brace bushing 4 Pc.
3 1042-0006 Hexagon nut self-locking zp, DIN/ISO 985, M6 8 Pc.
4 1113-0060 Washer PA black, 25x10,2x5 1 Pc.
5 3225-1210 Base cross brace size 1 WC 2 Pc.
6 1010-1095 Hexagon head screw zp, DIN/ISO 931, M10x95 1 Pc.
7 1113-0056 Washer PA natural 25x10, 2x1 2 Pc.
8 1051-0010 Washer zp, DIN/ISO 125/7089, A10,5 2 Pc.
9 1129-0010 Saddle clamp D29,8 2 Pc.
10 3224-1296 Guide cam 2 Pc.
11 3224-1297-008 Cam pin 2 Pc.
12 1051-0006 Washer  zp, DIN/ISO 125/7089, A6,4 2 Pc.
13 1042-0005 Hexagon nut self-locking zp, DIN/ISO 985, M5 2 Pc.
14 3224-1295 Guide lever 2 Pc.
15 1021-0516 Hexagon socket head cap screw zp, DIN/ISO 912/4762, M5x16 2 Pc.
16 3224-1224 Ribbed insert for seat rail 4 Pc.
17 3224-1230 Cross brace top size 1, SD 30 2 Pc.

3224-1235 Cross brace top size 1, SD 35 2 Pc.
3224-1240 Cross brace top size 1, SD 40 2 Pc.

18 1044-0010 Hexagon domed cap nut self-locking zp, DIN 986, M10 1 Pc.

17/32



2 - Sub assemblies 2.4 Footrest, left

Position Article number Article description Quantity
1 7000-0106 Footboard standard, L145xW150 1 Pc.

7000-0107 Footboard standard, L170xW150 1 Pc.
7000-0108 Footboard standard, L195xW150 1 Pc.

2 1021-0660 Hexagon socket head cap screw zp, DIN/ISO 912/4762, M6x60 1 Pc.
3 1111-0019 Saddle washer, 20x6,4x2,5 2 Pc.
4 1021-0645 Hexagon socket head cap screw zp, DIN/ISO 912/4762, M6x45 1 Pc.
5 1052-0006 Spring washer zp, DIN 137 B, B6 2 Pc.
6 1055-0006 Washer zp, DIN/ISO 9021/7093, A6,4 1 Pc.
7 1249-0009 Roll Ø75x24 1 Pc.
8 3224-1421 Roll axle 1 Pc.
9 1042-0006 Hexagon nut self-locking zp, DIN/ISO 985/10511, M6 1 Pc.
10 3225-1410 Footplate hanger WC 1 Pc.
11 1021-0630 Hexagon socket head cap screw zp, DIN/ISO 912/4762, M6x30 1 Pc.
12 3224-1423-007 Saddle washer 20x12,5x6,2 1 Pc.

1

2

3

4

5

6

7
8

9

1011
5

12

3

18/32



Position Article number Article description Quantity
1 7000-0106 Footboard standard, L145xW150 1 Pc.

7000-0107 Footboard standard, L170xW150 1 Pc.
7000-0108 Footboard standard, L195xW150 1 Pc.

2 1021-0660 Hexagon socket head cap screw zp, DIN/ISO 912/4762, M6x60 1 Pc.
3 1111-0019 Saddle washer, 20x6,4x2,5 2 Pc.
4 1021-0645 Hexagon socket head cap screw zp, DIN/ISO 912/4762, M6x45 1 Pc.
5 1052-0006 Spring washer zp, DIN 137 B, B6 2 Pc.
6 1055-0006 Washer zp, DIN/ISO 9021/7093, A6,4 1 Pc.
7 1249-0009 Roll Ø75x24 1 Pc.
8 3224-1421 Roll axle 1 Pc.
9 1042-0006 Hexagon nut self-locking zp, DIN/ISO 985/10511, M6 1 Pc.
10 3225-1410 Footplate hanger WC 1 Pc.
11 1021-0630 Hexagon socket head cap screw zp, DIN/ISO 912/4762, M6x30 1 Pc.
12 3224-1423-007 Saddle washer 20x12,5x6,2 1 Pc.

2 - Sub assemblies 2.5 Footrest, right

3

4
5

6

7

8

9

10

5
12

1

2

11

19/32



3 - Final assemblies 3.1 Base frame / side frame

Position Article number Article description Quantity
1 3225-1200 Cross brace size 1 assy 1 Pc.
2 1024-0540 Hexagon socket countersunk head screw zp, DIN/ISO 7991, M5x40 4 Pc.
3 3224-1292 Seat rail rest 4 Pc.
4 1055-0005 Washer zp, DIN/ISO 9021/7093, A5,3 4 Pc.
5 3225-1130 Side frame left size 1 WC 1 Pc.
6 1042-0005 Hexagon nut self-locking zp, DIN/ISO 985/10511, M5 4 Pc.
7 1129-0010 Saddle clamp D29,8 2 Pc.
8 3225-1110 Frame base size 1 WC 2 Pc.
9 1052-0006 Spring washer zp, DIN 137 B, B6 2 Pc.
10 1021-0625 Hexagon socket head cap crew zp, DIN/ISO 912/4762, M6x25 2 Pc.
11 3224-1152 Spacer 25/50 2 Pc.
12 3225-1140 Side frame right size 1 WC 1 Pc.

1

2

4

5

6

7

8

9

11

12

10

3

20/32



Position Article number Article description Quantity
1 1021-0616 Hexagon socket head cap screw zp, DIN/ISO 912/4762, M6x16 4 Pc.
2 1042-0006 Hexagon nut self-locking zp, DIN/ISO 985/10511, M6 8 Pc.
3 1051-0006 Washer zp, DIN/ISO 125/7089, A6,4 16 Pc.
4 3224-1162-006 Chamber adapter 3° 2 Pc.
5 1052-0016 Spring washer zp, DIN 137 B, B16 2 Pc.
6 1040-0016 Hexagon nut zp, DIN 936, M16x1 2 Pc.
7 1052-0006 Spring washer zp, DIN 137 B, B6 4 Pc.
8 1021-0645 Hexagon socket head cap, screw zp, DIN/ISO 912/4762, M6x45 4 Pc.
9 1205-0059 Adapter for quick release axle, 12/50mm 2 Pc.
10 3224-1151 Adapter plate size 1 2 Pc.
11 1021-0635 Hexagon socket head cap, screw zp, DIN/ISO 912/4762, M6x35 4 Pc.
12 3225-1512 Fender bracket left 1 Pc.
13 3225-1522 Fender bracket right 1 Pc.

1
2 3

3

3

7

11

10

1213

96524

8
3

3 - Final assemblies  3.2 Adapter plate / fender bracket

21/32



3 - Final assemblies 3.3 Back cane / back sling

Position Article number Article description Quantity
1 3225-1311 Back cane size 1 2 Pc.
2 1143-0005 Handgrip PE 125x25 2 Pc.
3 1039-0006 Cross rec. countersunk head tapping screw, ISO 7982 C, 3,9x13 2 Pc.
4 3225-2201 Back sling SW 30 1 Pc.

3225-2202 Back sling SW 35 1 Pc.
3225-2203 Back sling SW 40 1 Pc.

5 1051-0006 Washer  zp, DIN/ISO 125/7089, A6,4 4 Pc.
6 1042-0006 Hexagon nut self-locking zp, DIN/ISO 985/10511, M6 4 Pc.
7 1021-0635 Hexagon socket head cap screw zp, DIN/ISO 912/4762, M6x35 4 Pc.

1

2

4

5

6

7

7

3

Tighten with 3 Nm only!

Tighten with 3 Nm only!

For setting back height and handle height please see chapter "1 - settings" page 10

22/32



Position Article number Article description Quantity
1 1024-0850 Hexagon socket countersunk head screw zp, DIN/ISO 7991, M8x50 4 Pc.
2 1022-0875 Hexagon socket head cap screw zp, DIN/ISO 7984, M8x75 2 Pc.
3 1012-1270 Hexagon head screw zp, DIN/ISO 931/4014, M12x70, SW 19 2 Pc.
4 1051-0012 Washer  zp, DIN/ISO 125/7089, A13 2  Pc.
5 1044-0008 Hexagon domed cap nut selflocking, zp, DIN/ISO 986/-M8 2 Pc.
6 1281-0018 Caster fork LG-K-200-15/12 2 Pc.
7 1221-1950 PU wheel, 190x50 / 7,5“x2“ 2 Pc.
8 3224-1173 Caster fork bushing 2 Pc.
9 3224-1172-007 Caster fork housing 2 Pc.
10 1042-0012 Hexagon nut self-locking zp, DIN/ISO 985/10511, M12 2 Pc.
11 1141-0016 Ribbed insert SFL 30x0,8-2.5 2 Pc.
12 1059-0013 Distance washer 12x24x0,5 1 Pc.

3 - Final assemblies  3.4a Front caster / 190x50

1

3

6

10
11

9 

12

8

5
4

2

7

23/32



3 - Final assemblies 3.4b Front caster / 140x40

Position Article number Article description Quantity
1 1024-0850 Hexagon socket countersunk head screw zp, DIN/ISO 7991, M8x50 4 Pc.
2 1022-0875 Hexagon socket head cap screw zp, DIN/ISO 7984, M8x75 2 Pc.
3 1012-1290 Hexagon head screw zp, DIN/ISO 931/4014, M12x90, SW 19 2 Pc.
4 1051-0012 Washer  zp, DIN/ISO 125/7089, A13 2 Pc.
5 1044-0008 Hexagon domed cap nut selflocking, zp, DIN/ISO 986/-M8 2 Pc.
6 1281-0018 Caster fork LG-K-200-15/12 2 Pc.
7 1250-1441 Elastic-wheel R140x40 2 Pc.
8 3224-1176-007 Caster fork bushing, long 2 Pc.
9 3224-1172-007 Caster fork housing 2 Pc.
10 1042-0012 Hexagon nut self-locking zp, DIN/ISO 985/10511, M12 2 Pc.
11 1141-0016 Ribbed insert SFL 30x0,8-2.5 2 Pc.

1

3

6

10
11

9

8

5

2

4

7

24/32



Position Article number Article description Quantity
1 3225-1401-R Footrest assemly size 1 30/12“ right 1 Pc.

3225-1402-R Footrest assemly size 1 35/14“ right 1  Pc.
3225-1403-R Footrest assemly size 1 40/16“ right 1 Pc.

2 3225-1401-L Footrest assemly size 1 30/12“ left 1 Pc.
3225-1402-L Footrest assemly size 1 35/14“ left 1 Pc.
3225-1403-L Footrest assemly size 1 40/16“ left 1 Pc.

3 3224-1423-007 Saddle washer 20x12,5x6,2 2 Pc.
4 1052-0006 Spring washer zp, DIN 137 B, B6 2 Pc.
5 1021-0630 Hexagon socket head cap screw zp, DIN/ISO 912/4762, M6x30 2 Pc.

3 - Final assemblies  3.5 Footrest

For setting lower leg length please see chapter "1 - settings" page 8

1

3

5

2

4

25/32



3 - Final assemblies 3.6 Side guards

Position Article number Article description Quantity
1 1030-0514 Button head socket screw with flange, M5x14 4 Pc.
2 3225-1513 Side guard 22“+24“, left 1 Pc.
3 1055-0005 Washer zp,  DIN/ISO 9021 A5,3 4 Pc.
4 1042-0005 Hexagon nut selflocking zp, DIN/ISO 985, M5 6 Pc.
5 1030-0525 Button head socket screw with flange, M5x25 2 Pc.
6 1113-0061 Washer PA black 24x5,3x5 2 Pc.
7 3245-3311 Gripper clamp D 25 2 Pc.
8 3225-1514 Side guard 22“+24“, right 1 Pc.

3

6

8

1

7

7

2

4

4

5

26/32



3 - Final assemblies  3.7 Rear wheels

Position Article number Article description Quantity
1 1221-0031 Spoked wheel 22“x1 3/8 2 Pc.

1221-0032 Spoked wheel 24“x1 3/8 2 Pc.
2 1205-0058 Quick release axle 12x103 2 Pc.

1

2

27/32



3 - Final assemblies

 5mm 

3.8 Wheel locks

Position Article number Article description Quantity
1 3224-1701 Wheel lock, left 1 Pc.
2 3224-1702 Wheel lock, right 1 Pc.

1

2

28/32



3 - Final assemblies  3.9 Seat sling

1

2

3

3

3

Position Article number Article description Quantity
1 3225-2101 Seat sling SW 30 1 Pc.

3225-2102 Seat sling SW 35 1 Pc.
3225-2103 Seat sling SW 40 1 Pc.

2 3225-1229 Beading 30 2 Pc.
3225-1239 Beading 35 2 Pc.
3225-1249 Beading 40 2 Pc.

3 3224-1224 Ribbed insert for seat rail 4 Pc.

29/32



4 - Your notes

30/32



4 - Your notes

31/32



Partnering together to mobilize kids. 

 GmbH
Eulerstraße 27
D-56235 Ransbach-Baumbach

Telefon: (+49) 2623 / 92 499-0
Telefax: (+49) 2623 / 92 499-99

info@hoggi.de

www.hoggi.de

E

P

q

RTW




